SGAG

POWER EQUIPMENT

KEY IDENTIFYING FEATURES
ALL UNITS LISTED

PUMP AND MOTOR DRIVE SYSTEM
HYDROSTATIC OIL RESERVOIR
EYEBOLT TURNBUCKLE ENGAGEMENT SYSTEM
SPEED ADJUSTMENT LEVER

MODEL#

SWZ36-14KA
SWZ36-14KH
SWZ48-14KA
SWZ48-14KH

SWZ-14KA

SWZ-14KH

SWZ-18KH
SWZ-20KHE

SWM-52
SWM-61
- SWM-72

SWF




36" CUTTER DECK

SWF-1a



36" CUTTER DECK

Ref. Part Ref. Part

No. Number Description No. Number Description

1 46087 Cutter Deck (Includes Decals) ' 39 46085 Belt Cover Assembly (Inciudes Decal)
2 48020 Cutter Spindie Assy. (Includes ltems 3-9) o - Washer, 25/64 x 15/16 x 12 ga..

3 0405004 Retaining Ring, 1* Ext-inverted 40 * Washer, 13/32x 13/16 x 16 ga.

4 04050-07  Retaining Ring, 2-7/16 intbsc 41 0402204  Wing Nut, 3/8-16 Elastic Stop

5  48101-02 ing, Spindie 42 48127 Puliey (Includes ltems 43-44)

Hex Hd. Bott, 5/16-18 x 1-1/4
Lockwasher, Spring, 5/16
. Hex Nut, 5/16-18 -

48a Hex Nut, 3/8-16 Ctr Locknut
49 - Lockwasher, Spring 3/8

50 0400402  Support, Beit Cover

Bett Guide

Quick Pin

20 43037-01 Spacer, Caster Yoke, 1/2° long Bronze Bearing
21 48100-01 Bronze Bearing 04050-02 Retaining Ring, 34 Ext-E"
Fitting, Str. 1/4-28 04004-04 Stud

2 4811401 Grease
[ idler Pulley, Belt Clutch

* Hox Hd. Bolt, 3/8-16 x 2-3/4
44064 Blade Clutch Rod, Lower
43043 Sleeve, Clutch Rod

DOCE0RC

* Common hardware which shoukd be purchased iocally. All bolts are Grade 5 plated, all other fasteners are zinc plated.

SWF-1b



48", 52", 61", & 72" CUTTER DECKS

SWF-1¢



48", 52", 61", & 72" CUTTER DECKS

Ref. Part Ref. Part

No. No.  Description 48526172 | No. No.  Description 48526172

1 46088 Cutter Deck (includes decals) x 42a 48299 Pulley (includes 43-44) x

1 46163 Cuttar Deck (Includes decals) x 43 48141 Tapered Hub X X X X

1 46119 Cutter Deck (includes decals) X 44 * Hex Hd. Bolt, 1/4-20 x 3/4 X X X X

1 46194 Cutter Deck (Includes decals) X 45 * Hex Nut, 58-11 X X x X
46020 ind I 3

Spindle, Cutter Blade X X X X 48 Belt, Blade Drive
9 04041-02 Washer, 1-5/16 x 2-7/16 x 16 ga. X X X X 48 48286 Belt, Blade Drive X
10 04063-08 Koy, 1/4x1/4x2 X X X X 48 48264 Belt, Blade Drive x
43038 Spacer, Cutter Blade X X X X 48 48296 Belt, Blade Drive x
b Hex Hd. Bolt, 5/16-18 x 1-1/4 X X X X * Hex Hd. Bolt, 3/8-16 x 5°

Cutter Blade 24" * Washer, 15/32 x 59/64 x 16 ga. X X x Xx
15a 48184 Cutter Blade 16-1/2" Hi Lift X - Lock Washer, Spring, 7/16 X X X X
Cutter Blade 18" Hi Lift * Hex Nut, 7/16-14 X X x X
Fiat Washer, 58° W idler Puliay, “V" Groove X X x X

Hex Hd. Bolt, 3/8-16 x 2-1/4
0400404 Stud
Hex Nut, 3/8-16 Elastic Stop

Support Assy. (incl. 21-22)
Caster Yoke

Sieeve, Caster Wheel Bearing
Hex Hd Bolt, 1/2-13 x 5-1/2°

»x x X
o XK X X
» XM X X
o XN M X
» M X X
o KN X X
»
23 M X R

Rotier Bearing, Caster Whee
4811403  Grease Fiting 45' 1/4-28
48006-05 Hub Assy. (indl. bolts)

Hex Hd. Bolt, S1&-18x 34" =~

Hex Hd Bolt, 3/8-16 x 2-3/4
45037 \dier Pivot b X
482869 idier Pulley, Belt Clutch X X

o M x X

35 g Cover (IRudes decals) e SRS
39 46121 Belt Cover (includes decals) x 84 45046 Roller Shaft X X X X
39 46312 Belt Cover {Includes decals) x 85 48038 Guide Roller X X X X
40 * Washer 25/64 x 15/16 x 12 ga. X x X X 86 * FlatWasher, 11/32x11/16x16ga. x x x X
41 04022-04 Wing Nut, 378-16 X X X X 87 44008 Belt Guide X X X X
42 48127 Pulley (Includes 43-44) X X X X 88 * Flat Washer, 3/4 x 1-1/4 x .035 X X X X

* Common hardware which should be purchased locally. All boit Grade 5 plated, all other tasteners zinc plated.

SWF.2



ENGINE DECK

)

"
end
=

‘/

TV
).—--—--d

A -

Y
KL Y
\“a

L)

s0—3 ; 89
| ‘a3
36” ONLY 3

48" ONLY

SWF-3



ENGINE DECK

REF. PART

NO. NO. DESCRIPTION 14KA 14KH 18KH 20KHE
1 45270 Engine Deck X X x x
2a 48528 Engine 14H Kawasaki x

2a 48357 Engine 14HP Kohler X

2b 48268 Engine 18HP Kohler (MV18 PS-58511) x

2b 48358 Engine 20HP Kohler El. St. (MV20 PS-57508) x
3 * Bolt, Hex Hd. Metric 8 x 30 X X

3 * Hex Hd. Bolt, 5/16-18 x 1-1/2

4 * Hex Nut, 5/16-18 Elastic Stop

5 - Lockwasher, 5/16 Spring x X

6 48431 Pipe, 4.75" Nipple

7 48257 Pipe Cap

8 48059-01 Fuel Hose Clamp

9 04050-10 Retaining Ring, 1/2 “E"

10 45283 Shaft Widmt. - RR Pump Control

" 46324 Lever Assembly, Pump Control - RH

48484-01
48117
48491

4835105

04027-02
48437
k 4

04063-15
»

48470
48472

RPARUBEENSLRERR888YERRBBLEBBNBERNBRUBEIIGARER
F 3
g

Pump, Sunstrand BDP-10L100

Boit, Carmiage, 3/8-16
Lockwasher, 3/8
Hex Nut, 3/8-16

x 1-1/4

Elbow, 90 deg. Female 1/4 NPT to 1/4 JIC Male

Plug, 3/8 NPT

Tee, Galvanized 3/8 NPT
Coupling, 7/16-20 SAE Flare Swivel to 1/4" Hose Push On

Hose, 1/4" 1D, 8" Long

Elbow, S0 deg. 7/16-20 JIC1t0 7/16-20"0" Ring .
Coupling, 3/8 Straight Male NPT 1o 1 /2' Hose PushOn
Hose, 1/2° ID, 12" Long

Elbow, 90 deg. Male 1

/4 NPT t0 1/4° Hoso Push On

Coupling, 1/4 Straight Male NPT to 1/4" Hose Push On
Boit, Hex Hd., 5/16-18 x 2-1/2

Coupling, 3/4-16 SAE

Flare Swivel to 1/2" Hose Push On

Elbow, 90 deg. Maie 3/4-16 JIC to 1/2" Male NPT
Oil Filter Assembly (includes item 70)
Lever Assemnbly, Pump Control - LH

Battery

Carriage Hd. Bolt, 1/4-20x 6

Flatwasher, 3/8
Battery Box
Battery Clamp

Wing Nut, 1/4-20 Elastic Stop
Sulky Mounting Bracket (Included with Riding Sulky)
Bolt, Hex Hd., 3/8-16 x 1-1/4

Hex Nut, 5/16-18
Lockwasher, 5/16
Cover, Sulky Mount

Bolt, Hex Hd., 3/8-16 x 2-3/4
Bolt, Hex Hd., 3/8-16 x 1

Wheel Assembly {incl.
Tire, 16 x 6.50, 2 ply
Rim Assembly

45, 45, 47, 48)

Wheel Hub (Includes item 48)

Bolt and Nut

Hex Castie Nut, 3/4-28 UNEF

Motor, White RS

Cotter Pin, 3/32x 1-1/4 .
Key, 3/16x3/16x .75 -
Bolt, Hex Hd., 3/8-16 x 2-1/4

Pulley, Pump Shaft
Beit, Pump Drive

KO3 M X X MX M X XN M XK XK XK MK XX KX XXX

x X

x

M- M X X X X M X X X X X X X XK X X

x %

x

MK M X XM X X O OM XM M MM K XXX XXX XXX

X){XX'XXKXXKX*KKXXXX

XXXXXKXKXXXK)‘XXXX‘XKKKXKXXXXK

x x

x

XXXX*XXK!XX’IXXXXXX

NKIKKXX’(XKMX)‘XNKXXKX)(KXXK)(XKXXXXX'X

R R R R R E R EE R R EEE T

* Common hardware which should be purchased locally. All boits Grade 5 plated, ail other fasteners zinc plated.

ENGINE DECK CONTINUED ON FOLLOWING PAGE

SWF-4




ENGINE DECK CONT'D

See Page 3 For lllustration
REF. PART
NO. NO. DESCRIPTION 14KA 14KH 18KH 20KHE
56 42692 Beit Guide, Cutter - Rear X X x x
57 48051 Spring, Pump Belt Idler X b3 X X
58 * Hex Nut, Elastic Stop Lock, 3/8-16 X X x b
59 * Bott, Hex Hd., 1/4-20 x 3/4 X X x X
60 48141 Taper Hub (for 48127) X X x
60 48378-03 Taper Hub (for 48378) X
61 48127 Putley, Cutter Drive X x x
61 48378 Pulley, Cutter Drive x
- 62 04050-02 Retaining Ring, 3/4 Ext. - “E” X X x x
63 4811401 Grease Fitting x x x x
64 46340 Idier Arm, Traction Belt (Includes bushings and grease fitting) X X X X
65 45212 Pivet, idler Arm X x x x
66 + Part Removed From lilustration
67 48422 Pulley, Pump Drive x x X
67 48423 Pulley, Pump Drive x
68 04063-03 Key, 1/4x 1/4x 2-1/2 X X x X
69 48473 Pulley, idler - Pump Drive X X x x
70 48462-01 Oil Filter X x x x
71 hod Hex Nut, #10-32 x X X x
72 * Lockwasher, #10 Ext. Tooth x x x x
73 * Washer (.219 x .500 x .049) X X X x
74 48305 Switch, Clutch Safety (biack) b x X x
75 - Phillips Hd. Machine Screw, 10-32 x 1/2, x X x x
76 4848502 Eibow, 45 deg. Male 7/8-14 JIC to Male 7/8—14 0" Ring X x x x
77 48475 Hose, Pump to Motor, LH - Forward X X X x
77A 48477 Hose, Pump to Motor, RH - Forward X X x X
78 48476 Hose, Pump to Motor, LH - Reverse x x x x
78A 48478 Hose, Pump to Motor, RH - Reverse X X x X
79 48526 Lever, Dump Valve X X X X
80 * Setscrew, #8-32 x 3/4 Socket Hd. x x x x
81 48205 Pad, Rubber x
82 + Part Removed From Wustration
83 04015-02 Setscrew, #10-32 x 3/4 Socket Hd. X x x x
84 hd Bolt, Hex Hd., 5/16-18 x 1-1/2 X X x x
85 - Bolt, Hex Hd., 5/16-18 x 1 x x x x
85 04063-14 Key, 5.0 x 5.0 x 25mm X x x x
87 04012-04 Setscrew, 5/16-18 x 3/8 Hex Socket Hd. X x x X
NS 43096 Spacer, Qil Filter x x x x

* Common hardware which should be purchased locally. All bolts Grade 5 plated, all other fasteners zinc plated.

SWF-§



REPLACEMENT DECALS

48314
Decal - Scag's Logo
{Located On Cutter Deck Cover - Top Surface)

HEAVY DUTY
COMMERCIAL

48072
Decal - Heavy Duty Commercisl )
{Located On Cutter Deck Cover - Front Wall)

A DANGER

SERIOUS DOOILY-INJURY MAY
RESULY FROM FAILURE TO
FOLLOW SAFE OPERATING
PROCEDURES.

BEFORE LEAVING OPERATOR'S

POSITION, YOU MUST

* DISENGAGE CUTTER BLADES

o SHIFT TRANSMISSION TO
NEUTRAL

* WAIT FOR ALL MOVEMENT

10 STOP

MEAD OPERATOR'S MANUAL FOR
ADDITIONAL SAFETY GUIDES

48222
Decal - Operator Warning
(Located On Back Of Fue! Tank)

$2 48319

FAST

SPEED
CONTROL

S
SLOW

48524
Decal - Speed Control
(Locatad On Shift Quadrant)

NOT SHOWN

48514
Decal - SCAG Zero Turn Radlus
(Located on Oil Reservoin

""'-""'
/ DANGER

ROTATING BLADES AND BELTS ‘

o REEP MANDS. FEET 4 CLOTMING CLEAR

o KEEP ALL GUARDS W PLACE
’ o SHUT OFF ENGINE § DISENGAGE 8LADE
CLUTCH SEFORE SERVICING
o CLEAR AREA OF DEBAIS BEFORE wOWNG ‘
‘ o USE CAUTION N DIRECTING DISCHARGE

o READ INSTRUCTION MANUAL BEFORE OPERATING

A D A SO S s
48073
Decai - Danger. Rotating Blades
(Located On Cutter Deck Cover -
Near Discharge Chute)

' o KEEP BYSTANDERS CHILDAEN § PETS AwAY '

AVOID INJURY FROM BURNS
SHUT OFF ENGINE BEFORE
REMOVING FUEL TANK CAP

AVOID ENGINE DAMAGE
CLOSE FUEL VALVE WHEN
ENGINE (5 NOT RUNNING

48281
Decal - Operator Warning
Fuel Fill
(Located On Top of Fuel Tank)

KEEP HANDS and FEET AWAY

48071
Decal - O.P.£.1. Satety
(Located On Cutter Deck Near
Discharge Chute)

a7y
Decal - Key Switch
(Located Nesr Keyswitch)

SWF-6



HANDLE ASSEMBLY

SWF-7



HANDLE ASSEMBLY

REF. PART
NO. NO. DESCRIPTION 14KA 14KH 18KH 20KHE
1 45280 Handie Assy. X X X X
2 42675 Quadrant, Speed Control x X x x
3 * Cotter Pin, 3/32x 3/3 X x X X
4 04062-02 Hair Pin, Small X x X x
5 04014-01 Capscrew, 1/4-20 x .75 Flat Hd. Hex Socket X X X X
6 | 04040-09 Flat Washer, .656 ID'x 1.3120D x .095 X X x x
7 45282 Speed Adjustrhent Lever. X X x X
8 43086 Bushing, Speed Adjustment Levar X x x b'e
-] i Bott, Hex Hd., 3/8-16 X 1-1/4 x X x x
10 484383-01 Ball Plunger X x X X
11 48092 Knob, Speed Adjustment Lever x x x x
12 * Set Screw, 1/4-28 x 1 Knurled Cup Point X X x x
13 45142 Safety interiock, Hand Grip - LH X X x X
13A 45141 ‘Safety Interlock, Hand Grip - RH X x X X
14 48312 Bushing, Control Rod, X X x x
15 44014 ‘Rod, Control Pivet i X X X
16 48326 Grip, Cutter Deck Engage X X X x
17 * -Bolt, Hex Hd., 3/8-16 x 1-3/4 x X X x
18 46090 Blade Clutch Lever Assy. (Includes grip) X X x X
19 04041-10 Flat Washer, 3/8 x 2 x 16 ga. x x x x
20 46076 Rod, Beit Clutch - Cutter x x x X
21 * Carriage Boit, 5/16-18 x2-1/2,Rd. Hd 8q. Nk. x X x X
22 48159 Grip, Handle . X’ X X X
23 » -Hex Nut, 5/16-18, Eastc Stop X X x X
24 48324-01 Grip, Neutral Latch - RH ‘ X x X X
24 48324-02 Grip, Neutrat Latch -LH - » Cx x x x
25 45083-01 Neutra! Latch - RH (Inciudes gnp) X x x X
25A  46083-02 Nautrai Latch - LH (includes grip) x x x X
26 04032-01 Curved Spring Washer x x X x
2?7 hd Flat Washer, 5/16 x X x X
28 . Bolt, Hex Hd., 5/16-18 x 2 x x X x
2 48492 Grip, Steering Control . x x X
30 46333 Steering Control Lever - RH (Includes grip) X X X X
30A 46334 Steering Control Lever - LH (includes grip) x x © X X
31 04026-01 . Hex Nut, 3/16-18 Spring Steel ‘ x x x X
32 48313 Spring, Grip Return x - x b X
33 48021 Switch, Interlock (gold colored) x Cox x x
34 - Bolt, Hex Hd., 1/4-20x 2 X X b x
35 hd Hex Nut, 1 /4-20 Elastic Stop x x x x
36 " Flat Washer, 3/8 x X x x
37 * Hex Nut, 3/8-16 Elastic Stop X x x X
38 48050 Spring, Compression . X x x x
39 hd Flat Washer, 25/64 x 15/16x 12 ga. 'x x x X
40 » Hex Nut, 3/8-16 Elastic Stop X X x X
41 * Bolt, Hex Hd., 3/8-16x 1 x x x x
42 48017-02 Key, Ignition x x X x
43 48017-04 Hex Nut, 5/8-32 x X x x
44 48017-03 Lockwasher, 5/8 Internal Tooth X X X X
45 48171 Switch, ignition x x x
45 48017 Switch, Ignition _ x
46 . "Bott, Hex Hd., 1/4-20x1/2 S X x x
47 * Hex Nut, #10.32 : o b3 x x
48 . Lockwasher, #10 Extemal Tooth Cx x . x
49 48495 Wire Harness - X x X
49 48496 Wire Harness x
NS 48527 Wire Harness Adapter x
50 - Machine Screw, #10-32 x 1/2 Phillips x x x x
51 46294 Contro! Rod, Steering x x x x
S2 0405001 _ Retaining Ring, 5/8 Ext.-"E". X X x x
53 43155 Jackshatft, Speed Controt - X x X X

* Common hardware which should be purchased locally. All bolts grade § plated, all other fasteners zinc plate.

HANDLE ASSEMBLY CONTINUED ON NEXT PAGE

SWF-8




HANDLE ASSEMBLY CONT'D

See Page 7 For lllustration
REF. PART
NO. NO. DESCRIPTION 14KA 14KH 18KH 20KHE
54 0406313  Key, 1/8 x 1/2 Woodruff #3 x x x x
55 ” Setscrew, Hex Socket Knuried Cup Pt., 1/4-28 x 1/4 x x X x
56 46335 Cam, Speed Contro! (Includes setscrew) x x x x
57 43157 Swivel Joint, Steering Rod x x X X
58 48100-04 Bushing x X x x
59 46335 Pivot, Pump Control Shaft (Includes bushings and greass fitting) X X x x
60 o Boit, Hex Hd., 5/16-18 x 1 3 X x x
61 0400168 Bolt, Hex Hd., 5/16-18 x 1-3/4 Fulf Thread X x x b
62 48409 Bearing, Speed Control x X x X
63 43161 Spacer, Speed Control Bearing X X x x
64 42730 Bar, Speed Control Adjustment X X x x
65 * Lockwasher, 5/16 x X x X
66 - Hex Nut, 5/16-18 x x x X
67 . Boit, Hex Hd., 5/16-18 x 3/4 x X x X
68 04065-05 Drive Pin, 5/32x 7/8 Type U x X x x
69 48051 Spring, Neutral Return x X x X
70 45292 Handle, Neutral Adjustment x X x X
71 45271 Belicrank, LH Control x X x X
71A 45272 Belicrank, RH Control X b x X
72 48494 Spring, Speed Control X X x X
73 48224 Bearing, Neutral Return x x X x
74 - Bolt, Hex Hd., 3/8-16 x 3/4 x x X x
75 48114-01 Grease Fitting, Straight 1/4-28  * X X x x
76  -46337 Neutral Cam, RH {Iincludes grease fitting) X X X x
76A 46338 Neutral Cam, LH (includes greasa fitting) x x X x
77 * Hex Nut, 1/4-20 x x X x
78 * ‘Lockwasher, 1/4 o x x x X
79 45094 Belicrank Pivot Weidment X X X X
80 . Bolt, Hex Hd., 1/4-20 x 1 X X b X
81 44003 Rod, Blade Clutch - Lower x x b X
82 46339 Belicrank, Cutter Engage (includes grease fitting) X x x x
83 45295 Shaft, LH Pump Control x X x X
84 . Retaining Ring, 1/2° Ext. - °E° x X X x
85 48091 Choke Control x x
86 48026 Switch, Neutral X x X X
87 4802801  Cable Tie X" x X x
88 48059-01 Clamp, Fuel Hose x X "X X
89 4817901  Fuel Hose, Short 7/32 ID x 3-1/2 (KA only) x
90 48057-02 Fue! Filter X
91 48058-05 Fuel Hose, 1/4 ID x 20 X
91 48058-10 Fuel Hose, 1/4" x 10° X
91 48058-02 Fuel Hose, 1/4 ID x 14-1/8 (KH only) o x X
92 . 48308 Vaive, Fuel Shut-off x X x x
a3 48308 Bushing x X x X
94 48205 Pad, Rubber - Fuel Tank - Lower x x x X
95 - Machine Screw, 1/4-20 x 2 Round Hd. Slotted X X X x
96 42369 Strap, Fuel Tank X x x x
97 48292 Pad, Rubber - Fuel Tank - Upper X x X X
98 48311 Fuel Tank Cap X x x X
99 46174 Fuel Tank Assernbly (Includes items 92, 93, 98 and deeals) X x X x
100 46295 Rod, Traction Control x x x X
101 45273 Belicrank, Speed Contro! i x x x
102 d Carriage Boit, 5/16-18 x 1 Rd. Hd. Sq Nk. X - X X x
103 45276 Oil Reservoir 2 X X x
104 48535 Cap, Oil Reservoir X X X X
105 483%4 Throttie Contro! x X
105 48266 Throttie Control X X
106 43032 Swivel Joint, Speed Control Rod x X x x

* Common hardware which should be purchased locally. All bolts grade 5 plated, all other tasteners zinc plate.

SWF-9



ELECTRIC START

ELECTRICAL SYSTEM
5
KOHLER ENGINE
MAGNETO
STARTER
ALTERNATOR
] .r' -

WIRING HARNESS COMPLETE
EXCEPT THOSE WIRES
LISTED SEPARATELY

] ENGINE TERMINAL BLOCK

FUSE
2a

FUSE
HOLDER =
(
3 \
1
IGNITION
® 10 SWITCH
\ —
7> ! _
o6
11
REF. PART sSwz
NO. NO. DESCRIPTION 20KHE
Koy Switch X
Fuse Holder x
Fuse 20 Amps x
Solenoid x
Bamry may be purchased locally (US-LM) X
L X
X
X
x .
% ., ‘ x
Swﬂ@h, Cuuer Dnve Intedock N C' x
Switch, Neutral Interlock N.C. x

SWF-10



WIRING DIAGRAM FOR MANUAL START

TO KEY
SWITCH
(single female

spade connector) TO NEUTRAL SAFETY

SWITCH (dual female
spade connector)

KAWASAKI TO HANDLE
REQUIRE ADAPTER SAFETY SWITCH
ON KOHLER PLUG FOR KOHLER (dual ferale

MAGNETO TERMINAL

spad ct
(3M male snap in plug) pade connector)

-0~ _

(CRIMP BUTT
CONNECTOR)

TO GROUND
(1/4" eylet)

TO BLADE/
CLUTCH SWITCH
{dual female
spade connector)

SWF-11



